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Plot 7-649. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-650. Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
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Plot 7-651. Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-652. Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
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7.7.6 CDD Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
PASS i 5 11 VoW Mz Peak: 2389.88 MHz, 66.95 dBuV/m
Pesk Offset: 10.9d_SWT: 1.01ms__Avg: 2390.00 MHz, 50.73 dBpV/m
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Plot 7-653. Radiated Restricted Lower Band Edge Measurement CDD
Mode: 802.11n
Data Rate: MCS11
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Operating Frequency: 2412MHz
Channel: 1
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Plot 7-654. Radiated Restricted Lower Band Edge Measurement CDD
FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type: P 302 of 444
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Plot 7-655. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-656. Radiated Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
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Mode: 802.11n
Data Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
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Plot 7-657. Radiated Restricted Lower Band Edge Measurement CDD
Mode: 802.11n
Data Rate: MCS13
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
pusrage Trace RBW: 1 MHz  pegk: 2390.00 MHz, 68.72 dBuV/m
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Plot 7-658. Radiated Restricted Lower Band Edge Measurement CDD
FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type: P 304 of 444
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Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3

Field Strength (dBuV/m)

Average Trace
t& Peak Trace
P S S Avg. O\Ei?set: 11.1dB

RBW: 1 MH .
VBW: 3 Mt Peak: 2390.00 MHz, 64.85 dBuV/m

Pesk Offset: 10,908 SWT: 1.01ms Avg: 2389.64 MHz, 51.13 dBuV/m

140 A

120 A

100 A

80

60 . __MM/*’“J

40

2330 2342 2354 2366

2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-659. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
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Plot 7-660. Radiated Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11n
Data Rate: MCS13
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3

Field Strength (dBuV/m)
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Plot 7-661. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4

Field Strength (dBuV/m)
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Plot 7-662. Radiated Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11n
Data Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4

Field Strength (dBuV/m)

Mode:
Data Rate:
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Plot 7-663. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-664. Radiated Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5

Field Strength (dBuV/m)

Mode:
Data Rate:
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Plot 7-665. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-666. Radiated Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11n
Data Rate: MCS13
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5

Field Strength (dBuV/m)

Mode:
Data Rate:

Average Trace
Peak T|
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RBW: 1 MHz  pegk: 2389.88 MHz, 68.32 dBuV/m

Pesk Offset: 10.4d8  SWT: 1.01ms  Avg: 2389.52 MHz, 50.82 dBuV/m
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Plot 7-667. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-668. Radiated Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
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Mode: 802.11n
Data Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6

Field Strength (dBuV/m)

Mode:
Data Rate:

Average Trace
Peak T
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Plot 7-669. Radiated Restricted Lower Band Edge Measurement CDD

802.11n

MCS13

Distance of Measurements: 3 Meters

Operating Frequ
Channel:

Field Strength (dBuV/m)

ency: 2437MHz

PASS oo i 1o0m vBM: 3 Mz Peak: 2390.00 MHz, 68.90 dBuv/m
pYg, Ofet 10998 SWT: 1.01ms  Avg: 2389.64 MHz, 50.82 dBuV/m

140 1

120 1

100 1

80

60 1

40 -

2330 2342 2354 2366 2378 2390 2402

Frequency (MHz)

2414 2426 2438 2450

Plot 7-670. Radiated Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6

VBW: 3 MHz

PASS ;g;k;'é;“ RBW:1MHz  peak: 2483.50 MHz, 69.02 dBuV/m
Podi Oifeer: 16 %4 SWT: 1.01ms __ Avg: 2483.50 MHz, 50.24 dBpV/m
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Plot 7-671. Radiated Restricted Upper Band Edge Measurement CDD
Mode: 802.11n
Data Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
pugioge Trace RBW: 1 MHz  peak: 2484.19 MHz, 67.50 dBuV/m
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Plot 7-672. Radiated Restricted Upper Band Edge Measurement CDD
FCC ID: BCGA2436 MEASUREMENT REPORT Approved by:
IC: 579C-A2436 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode:

Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)
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6

PASS Eéé:(éé%tzhlz.ldB VBW: 3 MHz
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Plot 7-673. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-674. Radiated Restricted Upper Band Edge Measurement CDD
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Mode:

Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)
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Plot 7-675. Radiated Restricted Upper Band Edge Measurement CDD

802.11n

Frequency (MHz)

MCS13

3 Meters

2442MHz

7

PASS Eéé#gé{ét:ﬁlz.lda VBW: 3 MHz

Peak Offset: 11.5dB SWT: 1.01ms

© RBW:1MHz  pagk: 2483.84 MHz, 69.02 dBuV/m

Avg: 2484.42 MHz, 50.74 dBpV/m

140 4

120 4

100 4

80 A

60 -

40 1

M‘.A‘q

e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Plot 7-676. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-677. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
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Plot 7-678. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11n
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Plot 7-679. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
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Plot 7-680. Radiated Restricted Upper Band Edge Measurement CDD
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Mode:

Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)
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Plot 7-681. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-682. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11n
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Channel: 10
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Plot 7-683. Radiated Restricted Upper Band Edge Measurement CDD
Mode: 802.11n
Data Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
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Plot 7-684. Radiated Restricted Upper Band Edge Measurement CDD
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Mode:

Data Rate:
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Channel:

Field Strength (dBuV/m)
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Plot 7-685. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-686. Radiated Restricted Upper Band Edge Measurement CDD
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Mode:

Data Rate:

Distance of Measurements:
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Channel:

Field Strength (dBuV/m)
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Plot 7-687. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-688. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-689. Radiated Restricted Upper Band Edge Measurement CDD
Mode: 802.11n
Data Rate: MCS11
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Plot 7-690. Radiated Restricted Upper Band Edge Measurement CDD
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Mode:

Data Rate:

Distance of Measurements:
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Channel:

Field Strength (dBuV/m)
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Plot 7-691. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-692. Radiated Restricted Upper Band Edge Measurement CDD
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